Australian Water Recycling ©~
Centre of Excellence iy

" Demonstration of robust water recycling:
Final summary report

A report of a study funded by the
Australian Water Recycling Centre of Excellence

S. Gray, J. Zhang, N. Milne, M. Duke, A. Knight, P. Scales, M. Allinson, G. Allinson,
M. Packer, K. Northcott, P. Hillis, D. Sheehan, S. Allard, J. Tan, J-P Croué,
November, 2015




Demonstration of robust water recycling: Final
summary report

Project Leader Partners

Prof Stephen Gray Victoria University

Victoria University University of Melbourne
Werribee Campus Australian Antarctic Division
PO Box 14428 Veolia

Melbourne, Victoria, 8001, AUSTRALIA AECOM

Telephone: +61 3 99198097 TasWater
[...]
for bacteria and 10.4 for protozoa. These LRV are higher than the default Australian
Guidelines for Water Recycling (AGWR) values because under disease outbreak conditions
at Davis Station, a higher proportion of the population (40%) is likely to be ill, so that the
pathogen concentrations arriving at the Davis Wastewater Treatment Plant will be higher
than for larger scale municipal wastewater treatment plants.

The aims of the trial were to demonstrate the reliability of the treatment plant with regard to
product water quality, effluent water quality, and ability of the plant to operate unattended, as
well as to identify the maintenance requirements and energy consumption of the plant. The
trial identified the following outcomes:

e Product water quality data and critical control points (CCPs) from the operation were
consistent with production of potable quality product water.

e The RO concentrate (the AWTP waste stream) was of low environmental impact.
This was supported by toxicity and bioassay data for the RO concentrate when
compared to feed water.

e Measurement of trace organic compounds (TrOCs) throughout the process allowed
novel chemical CCPs for the ozone and RO processes to be proposed. These CCPs
required the same operating conditions as for pathogen removal.

e A pressure decay test (PDT) was used on the RO system to claim a LRV of 2 for
protozoa, and it operated reliably throughout the demonstration.

¢ N-nitrosodimethylamine (NDMA) concentrations at key sampling points were below
the ADWG limit of 100 ng/L, and NDMA concentrations in the product water were
below the detection limit.

¢ Formaldehyde concentrations post-ozone, post-BAC and in the RO permeate were
below the Australian Drinking Water Guideline (ADWG) maximum allowable
concentration of 0.5 mg/L.

e Dosing of bromide (0.693 mg/L) and iodide (0.063 mg/L) into the feed demonstrated
that the AWTP effectively removed bromide and iodide disinfection by-products and
concentrations in the product water were below the ADWG limits. Therefore, feed
waters with elevated bromide and iodide values can effectively be treated by the
AWTP. Variations in DOC concentration and composition will be experienced when
the plant is fed with MBR effluent at Davis Station and this will lead to changes in the
concentration and mixture of disinfection by-products formed following ozonation.
However, the high RO rejection demonstrated for disinfection by-products during the
trials indicates that their concentrations in the RO permeate should remain low.
Disinfection by-products were concentrated in the RO concentrate. There are no
environmental discharge limits for these compounds, but toxicity and bioassay results
indicated significantly lower activity levels for the RO brine than the AWTP feed. This

| 77y



v

indicates the overall environmental impact of the RO brine is lower than that of the
AWTP feed.
The AWTP could be operated remotely and was able to automatically start and stop
routinely. However, operation without skilled operator intervention has not yet been
demonstrated and several plant components do not appear to have a suitably long
service life. It is recommended that the identified components be replaced with high
guality, longer service life components and that faults leading to skilled operator
intervention be eliminated.
Reliable and consistent operation of the demonstration plant during the August 2014
to June 2015 trials at Selfs Point could not be demonstrated. AAD are planning to
operate the demonstration plant for a further 6-12 months and it is recommended
that:
1. the turbidity from the ceramic MF be monitored and the critical CCP turbidity
value be reassessed with a view to lowering the critical turbidity value;
2. the chlorination system be allowed to operate autonomously to demonstrate
its reliability; and
3. the plant demonstrate reliable autonomous operation, with only routine water
quality verification and maintenance undertaken, by elimination of faults that
require skilled operator intervention.
Chemical inventories related to membrane washing and maintenance were lower
than compared to a large scale plant being operated at higher flux.
The RO membranes required cleaning about 3 times per year. Construction of similar
AWTPs should consider extending the empty bed contact time (EBCT) of the BAC
beyond 20 minutes to promote increased removal of biodegradable organic carbon
(BDOC) by the BAC and thereby likely reduce RO biofouling. Consideration could
also be given to placing the MF stage after the BAC so as to avoid the carry over to
the cartridge filters that necessitated very frequent replacement, although additional
cleaning of the ceramic MF may be required without an ozone residual in its
feedwater.
Identification of the specific ozone generator characteristics should be undertaken
during installation if further plants are constructed, so that the upper power limits for
the particular unit can be set in the control system. This will improve the reliability of
operation.
Removal of the ceramic MF from the process flowsheet may be possible if higher
LRV can be claimed for the membrane bioreactor (MBR) (>2 LRV). This would
enable a simplified AWTP process flowsheet to be used while still achieving the total
system LRV required.
The extra treatment barriers required for the high LRV and the need for lower
environmental impact resulted in the energy consumption for water recycling being
higher than conventional advanced water recycling systems. The AWTP used
1.93 kW.h/m? of energy when operated for 15 hours per day (12.6 kL/day), compared
to a predicted 1.27 kW.h/m® for continuous operation at larger scale (10 ML/day).
Installation of the AWTP at Davis Station, however, is expected to reduce energy
consumption for the provision of water at Davis station by 69%, as currently cold,
hypersaline water is desalinated to produce potable water.
If AAD decides not to operate a water recycling system at Davis Station, improved
discharged water quality could be achieved by the ozone and BAC processes alone.
However, this will increase energy consumption as there is no offset in energy
compared to current operations.

.




NN ) PP A I

Recommendations

The following recommendations are made from the demonstration trials:

A further 6-12 months of demonstration trials are required to verify that the plant can

be operated with only annual or greater involvement by skilled operators. This

requires rectification of faults that require skilled operator attention.

A further 6-12 months of monthly NDMA testing be conducted using two different

laboratories for NDMA analysis because of the unusually high NDMA rejections

across the RO process determined in these trials.

Time integrated passive sampling be investigated as a cost effective means for

TrOCs monitoring on-site.

Once the plant is installed at Davis Station, the following actions are recommended

as part of the validation and verification required upon changing the feedwater to the

AWTP, as it needs to be demonstrated that the feedwater water quality at Davis

Station is similar to that at the trial site (Selfs Point Wastewater Treatment Plant):

o Check the concentrations of Zn and other metals, and P, as well as the bioassay
and toxicity values and compare these to the values for Selfs Point;

0 Undertake a water quality review of the feedwater, product water and other
process streams as part of the commissioning process at Davis Station; and

o Compare the water quality performance achieved by each treatment barrier (i.e.
similar ceramic MF filtrate turbidity, etc.) to that achieved at Selfs Point, and
review CCP target, alert and critical alarm values.

Chlorination of stored water at Davis Station be implemented prior to its distribution.

If further AWTPs are built, then the following design alterations be considered:

YA A A A AArry

Increasing the EBCT of the BAC to likely reduce biofouling of the subsequent RO
process;

Placing the MF stage after the BAC to reduce carbon fines passing to the RO units,
however, additional cleaning of the ceramic MF may result from its feedwater not
containing ozone;

Including automated cleaning of the RO permeate lines to control biofilm growth;
Increasing the residence time of the calcite contactor to provide greater final product
water stability; and

Constructing pipework and fittings downstream of the chlorination dosing point in
plastic or other material less prone to corrosion.




Table of Contents

EXECULIVE SUMMAIY ..oiiiiiiiiie ettt ettt e e e ettt e e e st e e e s snbte e e e s ansseeeeaanneeeeeennnees i
e oto] 14 g T=T gL F= LA T0 Y o 1 PR PPRN %
JLIE: 1] (=20 ] o a1 (= 1 R Vi
N[0T 1= o Tod Fo L U1 PP Vi

N oo LF o1 o) o SRR 1
(DY [ - L1 ] [ PP 1
Pathogen Removal REQUIFEMENTS. ... ...t e e e e e e anes 1
PIANE OVEIVIBW ...ttt ettt et et e et e et e e et e et b e e et e e etn e e aa e eenaeeees 1

o 1=To = - T P 2
Project SCOpe and ODJECHIVES .. ..uuiii i e e 4

2 Demonstration Plant Design and MethOaS..........cuueeiiieeiiiieiiiee s 5
Selfs Point Wastewater Treatment PIant ........ ... e 5
Advanced Water Treatment Plant (AW TP) ... e e e aa e anns 5
Water QUAIILY ANBIYSES . ...ttt e e e e e e e e e 6
TrOCs, N-nitrosodimethylamine (NDMA), toxicity and bioassay analyses ............ccccooevvveeniennnnn. 6
Disinfection DY-prodUCE @NalYSES. ... ..c.u i e 6

K T (-1 | P UUPRR SRR 8
L =T =1 8

L0 7 o] T PP 8
Ceramic MICrOfiltration (MF) ... coeuii et 8
Biological Activated CarbOn (BAC) ........iieiiiiiei et 9
REVEISE OSMOSIS (RO) ..ttt ettt ettt et et e et e e e e rens 9
Ultraviolet DISINFECTION (UV) ...ouiiiiiiiii ettt 9
1021 (o] (- 0] o 7= o] (o] U PP PTPT 9

(@11 (o] 1 = 1410 ] o I PPN 10
BB Y U S ittt 10
RODUSTNESS ...ttt ettt et ettt e e et e e e e e e eaa e 10
Water Quality - Trace Organic CoOmpOUNS (TFOCS) . ..uuuuuieneeieriieeteeee e e e e s e e e e e e eeanaeannas 10

Lo 0 1= o (=T 1Yo [ 11
N-nitrosodimethylaming (NDMA) .. ... e e e e e e e e e enaeees 11
Trace Organic COMPOUNAS (TIOCS) ... iuuiineiieeieei ettt e e e e e e e e e eaeeaneean s 11
Verification 0f TFOCS r@MOVA ........c.uiiiiei et e e e e e 11
BHOBSSAY .. ttuettie ettt ettt e er e 12
DiSiNfeCtion DY-PIrOAUCTES .......iiieiiiee et et et e e e e 12
Metals, P, TN @nd DOC ... ... ittt et et e et e e et e et e e et e e et r e et eean e ean s 12
Hazard Analysis and Critical Control Point (HACCP) .....c.oiiiii e 12
Recycled Water Quality Management Plan (RWQMP) ..o 12
RECOMMENTALIONS ...t ettt et e et e et e et e et e e e e eaneas 12

4 Treatment for effluent discharge at Davis Station ...........ccceveriiieiiiie i 14
5  Applicability 10 Oter IOCATONS. .......coiiuiiiie et e e e sbr e e s s nbaeeeeane 15
6  Conclusions and RECOMMENUALIONS. ........eiiurireeiiiiiee e et ie e e et e e et e e e e s e e e s enaeeeeeanes 17
SN (=T €= o= RS 20




Nomenclature

AAD
ADWG
AGWR
ALS
AWTP
AWRCOE
BAC
BDOC
BOD
CCP
CIP
CoC
CT
DOC
EBCT
GC-MS
HACCP
LC-MS
LRV
MBR
MF
NATA
NDMA
PDT
QRMA
RO
RWQMP
SPWWTP
TDS

TN

TOC
TrOC
TSS

uv

Australian Antarctic Division

Australian Drinking Water Guidelines
Australian Guidelines for Water Recycling
Australian Laboratory Services
Advanced water treatment plant
Australian Water Recycling Centre of Excellence
Biological activated carbon
Biodegradable organic carbon

Biological oxygen demand

Critical control point

Clean in place

Chemicals of Concern

Concentration x time

Dissolved organic carbon

Empty bed contact time

Gas chromatography mass spectroscopy
Hazard analysis and critical control point
Liquid chromatography mass spectroscopy
Log removal value

Membrane bioreactor

Microfiltration

National Association of Testing Authorities, Australia

N-nitrosodimethylamine

Pressure decay test

Quantitative microbial risk assessment
Reverse osmosis

Recycled water quality management plan
Selfs Point wastewater treatment plant
Total dissolved solids

Total nitrogen

Total organic carbon

Trace organic compound

Total suspended solids

Ultra-violet disinfection

Vi




/N

1 Introduction

Davis Station

The Australian Antarctic Division (AAD) undertook a study to assess the environmental
impact’ of macerated sewage discharge at Davis Station. The study identified an impact on
the environment arising from pathogens, metals and hydrocarbons contained in the
wastewater, and led AAD to upgrade their wastewater treatment system at Davis Station.
AAD is also considering further upgrading the level of wastewater treatment to enable
potable water recycling. Current water supplies in the Antarctic are drawn from a hypersaline
tarn at Davis Station, and from melting of ice at Mawson and Casey Stations, which are very
energy intensive and hence costly in this remote environment. Water recycling on Antarctic
stations has the possibility to significantly reduce energy consumption and provide cost
savings.

The Antarctic bases have a seasonal nature to their operations, with a larger number of staff
during the summer season (November to April) and a reduced number of staff for the winter
season (May to October). The population variation for Davis Station is shown in Table 1. As
a result, the AWTP is required to deal with large changes in flow because of the seasonal

population patterns.
Table 1: Davis Station population profile.

Station Summer Winter
Population
Maximum 150 30
Average 120 25
Minimum 70 17

Station water use has risen from between 40 and 80 litres/person/day (L/p/d) in 2006/07 to
130-140 L/p/d in 2011. In 2015 water use had risen to 150 L/p/d and it is likely to be capped
at this value. Using the population and water consumption data, an estimate of total water
use per year is 4 ML, most of which will report to the wastewater system given outdoor use
iS minor.

Pathogen Removal Requirements

A membrane bioreactor (MBR) was chosen for secondary treatment of Davis Station
wastewater, with its effluent provided to an advanced water treatment plant (AWTP). The
AWTP is to produce potable water and discharge an effluent (RO effluent) with a lower
environmental impact. A quantitative microbial risk assessment (QMRA) undertaken? prior to
the AWRCOE project identified the required log reduction values (LRV) for small
communities, and for Davis Station the required LRVs are: 12.1 for virus, 12.3 bacteria, and
10.4 for protozoa. These LRVs are higher than the default Australian Guidelines for Water
Recycling (AGWR) values required for a larger municipal water recycling scheme (see Table
2), as the QMRA assumed that 40% of the population was sick during a disease outbreak.
This is a reasonable assumption for small communities where people live and work closely
with each other, but for larger communities the proportion of the community ill during a
disease outbreak would be significantly smaller.

Plant Overview

An AWTP was designed and constructed to treat MBR effluent for production of drinking
water and a final discharge effluent of lower environmental impact. The design assumed a
constant feed flowrate of 20 L/min with intermittent operation. This flowrate allows treatment
of all wastewater produced during the summer months, with operation every second day
during winter. Initially, it was assumed that no LRV could be credited to the wastewater

Demonstration of robust water recycling: Final summary report 1




o

MBR, as biological processes were required to be validated on-site and this was deemed
impractical for Davis Station. The AWTP consisted of ozonation, ceramic microfiltration
(ceramic MF), biological activated carbon (BAC), reverse osmosis (RO), ultra-violet
disinfection (UV), a calcite contactor and chlorination. A schematic diagram of the process
flowsheet is shown in Figure 1. Five of these seven unit processes were required to achieve
the LRV for pathogens. These five barriers were ozonation, ceramic MF, RO, UV and
chlorination. The BAC was included as an added barrier to chemicals of concern (CoC), the
level of biodegradable dissolved organic carbon (BDOC) and, in particular, trace organic